TEST REPORT )

Test Report No. 87.405.23.6575.01

Dated 2023-03-15

Applicant: Haining Tiancheng Warp Khnitting Fabric Co., Ltd
Address: No.11 Qingjian Road, Qingyun Town, Haining City Zhejiang China
Attn: Yu Xinmei

Sample Description: Flag fabric

Color: Dark yellow, Royal electric blue, orange

Fiber Content: 100% polyester

End Use: -

Order No.: TCH1165

Style No.: A-CB4A4A4A

Manufacturer: Haining Tiancheng Warp Knitting Fabric Co., Ltd
Country of Origin: Haining

Season: -

Buyer: STAVROS CHATZIIOANNIDIS AND CO OE.
Goods Export to: Greece

Care Label Provided: -

Received Date: Received on 2023-03-09

Date of Testing: From 2023-03-09 to 2023-03-15

Sample Submitted: The Sample(s) and It's (Their) Information(s) Was (Were) Submitted by Applicant and
Identified.

Test Results: Refer to Next Page.

Prepared by: Authorized by:
5
Lils Lu Debraz (o
Kiki Lu Debra Cui

Softlines Department Softlines Department

Note: (1) The TUV SUD Certification and Testing (China) Co., Ltd. “General Terms & Conditions” applied.
Any use for advertising purposes must be granted in wrlﬁng This ﬁechnleal report may only be quoted in full. This reportis the result of a single
examination of the object in question and is not gi tion of the quality of other prod in regular pr
For further details, please see “Tos’ang and certification mgulahon chapter A-3.4
For full version, please visit: hitps://www tuvsud.cnizh- cniterms-and-conditions
(2) The results in this report are relevant only to the sample(s) tested.
(3) The test report shall not be reproduced in part or in full without approval of the laboratory.
(4) Disclaimer Measurement Uncertainty:
Unless otherwise agreed upon, Pass or Fail verdicts are given based on the measured values vllthout any conssderahons of measurement uncertainties.
Please note, every test method has a measurement uncertainty which has been by the | y g to ISOEC 17025 requirements.
By taking measurement uncertainties into account it might happen that measured values can neither be assessed as Pass nor as Fail.
(5) The testing report without CMA stamp is not legally binding and could only be used as internal reference material for the applicant. It shall not be

" ofgrovided as a notarial certification.
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TEST REPORT

Test Report No. 87.405.23.6575.01
Dated 2023-03-15
Description of The Test Subject
Sample Description Photo
A 100% polyester Flag fabric in Dark yellow
B 100% polyester Flag fabric in Royal electric blue
Cc 100% polyester Fiag fabric in orange

Regd. Office:

TUV SUD Certification and Testing (China) Co.,
Ltd. Ningbo Branch

FEWERN (FE) SRATTEASLR
Softlines Laboratory
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Address: |

Building 2, Essence Adream of Space Hi, No.350, Jinghua ;::nfé; 85.6,45 ;;8267::56: i
Road, National Hi-Tech Industrial Development Zone, Ningbo, g o softtines@tuvsud.com
Zhejiang, China Web: TUV SUD Softlines
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TEST REPORT )

Test Report No. 87.405.23.6575.01
Dated 2023-03-15

TEST RESULTS

1 Azo-Dyes Test
EN ISO 14362-1:2017- Textile materials
EN ISO 14362-3:2017- Textile materials (4-aminoazobenzene)
EN ISO 17234-1:2020 - for Leather
EN ISO 17234-2:2011 — for Leather (4-aminoazobenzene)
Determined by GC-MS/HPLC-DAD

| . Result [mg/kg] MDL General

No Substances List CAS No. A+B+C {malka) Reg:lr;(ment
1 4-Aminobiphenyl 92-67-1 ND 5 30
2 4,4’-Benzidine 92-87-5 ND 5 30
3 4-Chloro-2-methylaniline 95-69-2 ND 5 30
4 2-Naphthylamine 91-59-8 ND 5 30
L3 o-Aminoazotoluene 97-56-3 ND 5 30
6 5-Nitro-o-toluidine 99-55-8 ND 5 30
7 4-Chloroaniline 106-47-8 ND 5 30
8 4-Methoxy-1,3-phenylenediamine | 615-05-4 ND 5 30
9 Bis-(4-aminophenyl)methane 101-77-8 ND 5 30
10 | 3,3-Dichlorobenzidine 91-94-1 ND 5 30
11 | 3,3-Dimethoxybenzidine 119-90-4 ND 5 30
12 | o-tolidine 119-93-7 ND 5 30
13 3,3-Dimethyl-4,4- 838-88-0 ND 5 30

diaminadiphenylmethane
14 | 2-Methoxy-5-methylaniline 120-71-8 ND 5 30
15 | 4,4-Methylene bis(o-chloroaniline) | 101-14-4 ND 5 30
16 | 4,4-Oxydianiline 101-80-4 ND 5 30
17 | 4,4'-Thiodianiline 139-65-1 ND 5 30
18 | o-toluidine ] 95-53-4 ND 5 30
19 | 2,4-Diaminotoluene 95-80-7 ND 9 30
20 | 2,4,5-Trimethylaniline 137-17-7 ND 5 30
21 | o-Anisidine 90-04-0 ND 5 30
22 | 4-Amino-azobenzene 60-09-3 ND 5 30
23 | 2,4-Dimethylaniline 95-68-1 ND 5 30
24 | 2,6-Dimethylaniline 87-62-7 ND 5 30
25 | 4-chloro-o-toluidinium chloride 3165-93-3 ND 5 30
26 | 2-Naphthylammoniumacetate 553-00-4 ND 5 30
27 | 2,4-diaminoanisole sulphate 39156-41-7 ND 5 30
28 | 2,4,5-trimethylanilinehydrochloride | 21436-97-5 ND 5 30

Test Method - EN ISO 14362-1:2017

Conclusion - PASS

Remarks: MDL = Method detection limit
ND = not detected (Less than MDL)
mg/kg = milligram per kilogram
Test was conducted on composite of random parts of the item as per client’s request and the
test result is the overall result.

-End of The Test Report-
Regd, Office: Address: )
I:‘uv:#;:b?gm:on and Testing (China) Co., Building 2, Essence Adream of Space Hi, No.350, Jinghua ::;“fé;gg 45;;:;’:256:58
!ﬁi\i&ﬂ (RE) BRATFRSALT §:ajd, Naﬁgnal Hi-Tech Industrial Development Zone, Ningbo, E -m-ail: softines@tuvsud.com
Softlines Laborato ejiang, China < TOV S0 ;
prrrpmiesgimd WITETHOERENER 50 SHEsipom— 2eg o0 10 SUDSoflines Fagy s

TOV®



